
 

  

 

 

 

DEGRADATION OF OXYTETRACYCLINE ANTIBIOTIC FROM WASTE 

ACTIVATED SLUDGE BY FENTON OXIDATION PROCESS 

 

 

 

 

by 

Elif Lütfiye Acar 

BS. in Environmental Eng., Middle East Technical University, 2009 

 

 

 

 

 

 

 

 

Submitted to the Institute of Environmental Sciences in partial fulfillment of 

the requirements for the degree of 

Master of Science 

in 

Environmental Sciences 

 

 

 

 

Boğaziçi University 

2012 



 

ii 

 

 

 

DEGRADATION OF OXYTETRACYCLINE ANTIBIOTIC FROM WASTE 

ACTIVATED SLUDGE BY FENTON OXIDATION PROCESS 

 

 

 

 

 

APPROVED BY: 

 

                 Prof. Dr. Işıl Balcıoğlu                    _____________ 

   (Thesis Supervisor) 
[...]
susceptible to enzymatic reaction (Baccay and Hashimoto, 1984; Na et al., 2011). When 

properly executed alkaline treatment can provide a well-disinfected sludge that neither 

attracts vectors nor emits unpleasant odors.  

 

The efficiency of alkali treatment for organic matter solubilization depends upon the 

applied alkaline dose. The efficiency of this treatment was investigated for PPCPs and it 



 

14 

was found that the degradation efficiency varied between 20 and 80% depending upon the 

type of the contaminant (Carballa et al., 2006; Eskicioglu et al., 2009; Chang et al., 2011; 

Na et al., 2011).  

 

In recent years, alkaline pre treatment has been combined with other disintegration 

methods such as thermal, ultrasonic, and microwave treatments to achieve higher 

disintegration degrees. Liu et al. (2008) observed that among all combinations the 

ultrasonic-alkaline combination yielded the best performance by the solubilization of 38% 

of total solids content. Kim et al. (2010) applied alkali-US combined pre-treatment to 

WAS and achieved significantly increased methane yield in anaerobic digestion with low 

intensity alkaline (pH 9)/ultrasonic (7500 kJ/kg TS) treatment. However, 20% increased 

soluble-N concentration resulted in additional load for nitrogen degradation. 

 

Acid pre-treatment involves disintegration of sludge particles by the addition of acids 

and the recommended pH is about two. In recent years, acid hydrolysis of sludge has been 

studied showing that the effect of pH, temperature, and reaction time are of primary 

importance. The potential of acid hydrolysis to enhance the dewaterability of sewage 

sludge was also observed (Neyens et al., 2003). Devlin et al. (2011) investigated the effect 

of acid pre-treatment on anaerobic digestion performance and dewatering. Pre-treatment at 

pH 2 resulted in increased soluble carbohydrate, protein and COD in WAS. Similar to 

alkaline treatment, by the application of acid pre-treatment methane yield and rate of gas 

production was increased. 

 

2.3.4.   Ozone Oxidation Pre-Treatment 

 

The effect of ozone oxidation on the characteristics of waste activated sludge was 

investigated by several studies (Yasui and Shibata, 1994; Goel et al., 2003; Weemaes et al., 

2000; Elliott and Mahmood, 2007; Bernal-Martinez et al., 2007; Carballa et al., 2007).  

 

Similar to the other pre-treatment methods ozone has ability to rupture the cell walls 

and hence it enhances the sludge solubilization by producing smaller weight compounds 

(Bablon et al., 1991). Mineralization of the released cellular components may also be 

achieved by the ozonation (Elliott and Mahmood, 2007). 



 

15 

The degradation of polycyclic aromatic hydrocarbons in sewage sludge by ozonation 

was investigated to enhance the subsequent biological treatment efficiency (Bernal- 

Martinez et al., 2007).  

 

There is only one study related with the performance of pre-ozonation on the 

degradation of pharmaceuticals. Carballa et al. (2007) observed that ozone pre-treatment 

enhanced degradation of carmazepin antibiotic up to 60% while no elimination was 

achieved with anaerobic digestion by itself. On the other hand, ozonation did not enhance 

degradation efficiency of other PPCPs due to their high sorption characteristics.  

 

Patureau et al. (2008) applied ozone as post treatment following the anaerobic 

digestion. They observed that ozone treatment yielded two times higher degradation 

efficiency for nonylphenol ethoxylates when compared to single digestion operation.  

 

2.3.5.   Ultrasonic Pre-Treatment 

 

Similar to ozonation, recent studies related with sludge solubilization have been 

focusing on ultrasonic treatment which is considered as a powerful method. This treatment 

has full-scale applications for the purpose of excess sludge pre-treatment and enhancing 

dewaterability before aerobic/anaerobic digestion (Neyens et al., 2003; Elliot and 

Mahmood, 2007; Nickel and Neis, 2007). The process has been also used for cell rupturing 

and release of intracellular materials by means oxidants leading to break down of 

recalcitrant compounds (Adewuri, 2001). Ultrasonic pre-treatment requires high energy 

leading to the need of combined applications with other methods (Zhang et al., 2008; Kim 

et al., 2010).  

 

Bougrier et al. (2006) compared the effects of ultrasound, thermal treatment, and 

ozone on sludge solubilization and anaerobic biodegradability. For ultrasonic treatment 

they observed that particle size and viscosity were reduced leading to an enhanced 

filterability in addition to higher biodegradability.  

 

Pham et al. (2011) observed that ultrasonic pre-treatment increased the degradation of 

bis(2-ethylhexyl)phthalate in the subsequent aerobic digestion from 21 to 40% suggesting 



 

16 

that pre-treatment of sludge by ultrasonication is effective in improvement of pollutant 

degradation.  

 

2.4.   Fenton Oxidation Pre-Treatment of WAS 

 

Fenton technology is an advanced oxidation process (AOP) that can oxidize organic 

compounds efficiently. Mixture of H2O2 oxidant and ferrous iron (Fe
+2

) is called as 

Fenton’s reagent; reaction between Fe
+2

 catalyst and H2O2 generates hydroxyl radicals 

(OH•). 

 

Fenton oxidation was applied to various matrices to degrade the recalcitrant pollutants 

(wastewater, soil, sediment, and sludge) (Lu et al., 2003; Flotron et al 2005; Tekin et al., 

2006). Depending upon the type and concentration of the contaminant, the degradation 

efficiency may differ. However, the application of excess hydrogen peroxide provided 

efficient degradation of contaminants (Flotron et al., 2005).  

 

In recent years, there has been various studies on Fenton oxidation of WAS for 

different purposes. Literature about the application of Fenton oxidation on WAS are listed 

in Table 2.3. 

 

  



 

17 

Table 2.3.  Fenton Oxidation Applications on WAS 

Study 
Operational 

Conditions 
Observations 

Neyens et al. (2003) 
5 g H2O2/kg TS, 1.67 

g Fe+2/kg TS at pH 3. 

30% improved dewaterability. Decreased CTS 

to 40 s. 

Flotron et al.( 2005) 

4.9 M H2O2 and0.01 

M Fe+2 no pH 

arrangement. 

High PAH degradation from sludge samples. 

High influence of matrix characteristics on 

Fenton oxidation of PAHs. 

Dewil et al. (2007) 

0.07 g Fe+2 / g H2O2 

and 50 g H2O2 /kg DS 

at pH 3. 

Significant release of Cd, Cu, Ni and Zn 

metals. 26.6% reduction in VS in of biological 

sludge by Fenton Process. 

Beauchesne et al. 

(2007) 

0-31 g/kg TS H2O2 

and 0-5.7 [Fe+2]/ 

[H2O2] ratio at pH2.5. 

4-25% COD solubilization. 30-80% of metal 

release. 

Zheng et al. (2007) 
92.5 g H2O2/g TS, 12 

mL FeSO4 at pH 2,08. 

30% total degradation of PAH species by 

METIX-AC treatment. 

Lo et al. (2008) 

0.02 [Fe+2]/ [H2O2] 

and 300 g H2O2 /kg TS 

at pH 6.5 

9% COD solubilization. Increased 

orthophosphate (88.1mg /L) and soluble 

ammonia 22.7 (mg /L) concentrations. 

Kaynak and Filibeli 

(2008) 

0.067 g Fe+2 / g H2O2 

and 60 g H2O2 /kg DS 

at pH 3. 

1.53 times greater VS reduction(25.4%) in the 

mesophilic reactor fed with Fenton processed 

sludge in 20 days. 

Erden and Filibeli 

 (2010) 

60 g H2O2/kg DS, 

4.02g Fe+2/kg DS and 

pH 3. 

Higher solid reduction and higher methane 

production for each experiment. Decrease of 

biosolids' resistance to dewatering in terms of 

capillary suction time (CST). 

He and Chao-Hai 

(2010) 

8000 mg/L H2O2, 200 

mg/L Fe+2 at acidic 

pH. 

Increased SCOD from 38 to 2213 mg/L in 60 

minute and decreased COD to 1800mg/L by 

oxidation of dissolved matter at the end of two 

hours reaction period. 

Pham et al. (2010) 

0.01 mL H2O2/g SS, 

150 [H2O2]0/[Fe+2]0, 

25g/L TS, at pH 3 and 

25 ºC. 

High solubilization (70%) and biodegradation 

(74%) 

Abe et al., 2011 

0.1 g/L Fe+2 and 15 g/l 

H2O2 at different pH 

and temperatures. 

VSS degradation of 50-55%. 

 Higher VSS degradation at 105 ˚C than 50 ˚C. 

 



 

18 

3. MATERIALS AND METHODS 

 

 

3.1.   Materials 

 

3.1.1.   Source of Waste Activated Sludge 

 

WAS samples were collected from Paşaköy municipal advanced biological 

wastewater treatment plant, Istanbul (from October 2010 to July 2011). The plant has a 

wastewater treatment capacity of 500,000 m
3
/day and serves about 2,500,000-population 

equivalent. The treatment plant consists of inlet pumping station, fine screens, aerated grit 

chamber, distribution chamber, anaerobic tanks, aeration tanks, final clarifiers, dissolved 

air flotation unit, aerated sludge storage tanks, sludge dewatering unit, return of dewatering 

supernatant to the distribution chamber. The A2/O process (anaerobic unit followed by 

anoxic and then aerobic units) is applied to degrade nutrients from wastewater.  

 

Sampling location was selected as the return sludge pumping station of the treatment 

plant. Samples were immediately transported to the laboratory with plastic containers. 

Following sampling, sludge was settled for three or four hours at 4˚C and supernatant was 

discarded. Hence, the total solids content of the sludge was concentrated from 7-12 g/L to 

20 g/L. Concentrated sludge sample was stored at +4 ºC for a maximum storage time of 

about one week. For some of the oxidation experiments total solids content of stock sludge 

was diluted with deionized water.  

 

3.1.2.   Chemicals 

 

A tetracycline group antibiotic, oxytetracycline (OTC, Sigma) was selected as the 

model pollutant. Chemical structure and some properties of OTC are listed in Table 3.1.  

  



 

19 

Table 3.1.  Structure and properties of oxytetracycline antibiotic 

Chemical Structure 

 

Molecular Weight (g/mol) 496.89l 

Solubility (g/L) 6.9 

Sorption Coefficient, Kd (mg/L) 3020 

 

All the chemicals used for treatment and analysis purposes in this study were reagent 

grade. 

 

3.2.   Methods 

 

3.2.1.   Procedure of Sludge OTC Spiking 

 

Prior to spiking, 5 g/L sodium azide (NaN3, Merck) was added to sludge in order to 

inhibit possible biodegradation of the antibiotic. A stock solution of OTC with 100 mg/L 

concentration was prepared and then, OTC solution added to the sludge sample to attain 5 

mg/L concentration in it. Spiked sludge samples were equilibrated at 150 rpm in a 

temperature controlled shaker (Julabo SW22) over night in order to ensure its sorption on 

sludge particles.  

 

3.2.2.   Experimental Procedure for Fenton and Fenton-like Oxidations 

 

The pH value of 300 mL sludge samples was adjusted to 3 by the addition of 1 N 

H2SO4 (Sigma-Aldrich). Then ferrous or ferric iron taken from the stock solution of 

iron(II)sulphate FeSO4 (Reidel de Haen) or iron(III)chloride (Sigma-Aldrich) were added 

to acidified samples. Finally, oxidation reaction was initiated by adding the desired dose of 

H2O2 (Reidel de Haen, 30% w/w) from the stock solution (30% w/w). 

 



 

20 

Sludge samples were mixed at 200 rpm during Fenton oxidation. Fenton oxidation 

was performed at constant temperature. Dosage of Fenton reagent, temperature, and the TS 

content of the sludge were the investigated parameters of Fenton oxidation. The treatment 

time chosen based on the results of screening experiment was 120 minutes. Preparation of 

OTC solution, spiking of sludge with antibiotic and treatment of sludge with Fenton 

oxidation were performed in dark in order to prevent photo-degradation of OTC. 

 

3.2.3.   Analytical Methods 

 

In order to evaluate antibiotic degradation in sludge by the application of Fenton 

oxidation, sludge samples (particulate and dissolved portions together) were subjected to 

analysis. On the other hand, dissolved COD, dissolved metals, and dissolved nutrients were 

analyzed in treated sludge samples that were filtered through 0.45 μm Millipore filter 

papers following centrifugation (by Eppendorf Centrifuge 5804) at 4500 rpm for 5 

minutes. Besides, total COD, total metals and nutrients were determined after digestion of 

the sludge samples. All measurements were performed in duplicate except COD analysis 

which was carried out in triplicate.  

 

3.2.3.1.  Extraction of Oxytetracycline.  Extraction of OTC in sludge samples was 

performed in accordance with the USEPA method (821-R-08-002, Method 1694) by 

following the main steps: 

 

a) extraction on a vortex (Nüve NM 110) for 30 s by the addition of 2.5 

mL of extraction buffer (0.1 M EDTA: McIlvaine buffer (60 ml of 0.2 M 

citric acid + 40 ml of 0.4 M Na2HPO4), 1:1) and 2.5 mL of MeOH,  

b) ultrasonic extraction (Sonorex super RK 510, Morfelden-Walldorf, 

Germany) for 10 minutes, 

c) centrifugation at 4500 rpm for 5 minutes (Eppendorf 5804). 

 

This procedure (from a to c) was repeated for 3 times and supernatants of each 

extraction were collected into 500 ml erlenmayer. After that, the whole solution was 

diluted to 400 ml with Milli-Q water in order to reduce methanol content below 2%, and 

the pH of solution was adjusted to 2.9 by the addition of H3PO4 (Riedel de Haen).  



 

21 

Solid phase extraction (SPE) and following HPLC analysis were carried out according 

to a method previously used for manure study (Uslu, 2009). Diluted extracts were passed 

through SPE cartridges which were SAX (strong anion exchange, 500 mg sorbent, 6 ml 

capacity; Phenomenex, Torrence, CA) and HLB (200 mg sorbent, 6 ml capacity; Waters). 

They were set up in tandem and conditioned by methanol and McIlvaine buffer. After 

passing the entire sample at a loading rate of about 5 mL/min, SAX cartridge was degraded 

and the HLB cartridge was washed with 5 mL of McIlvaine buffer, 5 mL of 0.1M NaOAc, 

5 mL of Milli-Q water, and 2 mL of 20% MeOH. HLB cartridge was dried for 10 minutes 

to minimize moisture in it and then eluted with 2 ml methanol for the analysis in HPLC 

system (Agilent Technologies 1100 series, Santa Clara, CA). All chemicals used for 

antibiotic extraction purposes were purchased from Merck.  

 

3.2.3.2.  HPLC Analysis.  Consequent analysis of OTC was performed by HPLC using an 

analytical column (Eclipse XDB C18 equipped with ODS guard column). Gradient elution 

was carried out with acetonitrile (solvent A, Sigma Aldrich) and water (Milli-Q) 

containing 0.1% formic acid (solvent B). Elution started with A:B:10:90 rising linearly to 

40:60 from 0 to 5 minutes and then returning to initial composition from 5 to 8 minutes. 

Detection of OTC was achieved at 356 nm with a retention time of 5.9 minutes. A 

calibration curve was prepared by using OTC standards which were obtained by making 

dilution of 100 ppm stock solution. HPLC chromatograms of OTC in untreated and Fenton 

treated sludge samples are represented in Appendix A. Schematic diagram of OTC 

extraction, SPE steps and HPLC analysis are represented in Figure 3.1. 

 

In order to assess the performance of analysis method recovery study was performed 

and the recovery ratio of OTC from the sludge was calculated by using the following 

equation: 

 

Recovery (%)=OTC conc. quantified by HPLC analysis (mg/kgTS) x100/spiking level 

(mg/kgTS)                                                                                                                         (3.1) 

 

 

 



 

22 

 

Figure 3.1.  Schematic diagram of antibiotic extraction and SPE steps. 

 

3.2.3.3.  Solids Analysis.  Solid concentration of WAS was determined in accordance with 

Standard Methods (APHA/AWWA/WPCF, 1995) by using the methods from 2540B to 

2540E. In order to determine suspended solids content, sludge samples were filtered 

through 0.45 μm Millipore filter papers which were dried at 105 ˚C for 24 hour in drying 



 

23 

oven (Fn 500). Volatile or fixed solids contents were determined by the ignition at 550 ˚C 

for one hour.  

  

3.2.3.4.  Chemical Oxygen Demand (COD) Analysis.  COD measurements were conducted 

in accordance with Standard Methods (APHA/AWWA/WPCF, 1995) by closed reflux 